NOTICE
*Please make sure that you have all part indicated and they are in good condition before you Tﬁ S A F AV I E H

begin assembly of this item. Refer to part list and hardware list below for guidance.

*This item should be assembled on a soft surface to prevent scratching the finish during

rssemon F U R N i Rl E
*This item may require periodic tightening.

*If you are having difficulty, our friendly Customer Care team is always here to help. Please Model# ',\'ST3:,]'05_ ., | |
email customersupport@safavieh.com Product Dimensions: W 19.69" X D 11.81" X H 19.69

PREPARATION

*Before beginning assembly of product, make sure all part are present. Compare part with
part contents list and hardware contents list.

*If any part is missing or damaged, do not attempt to assemble the product.

*Estimated Assembly Time: 60 minutes.

*Tools Required for Assembly (Not included): Screwdriver

CARE AND MAINTENANCE

Always use felt pads under all articles to prevent discoloration or softening of the lacquer.

Plastic and rubber bases on items can discolor wood. Wipe up spills immediately and avoid
common hazards such as hot dishes, harsh solvents and abrasives. Cleaning should be done

with a soft lint free cotton cloth dampened with water or furniture polish. On highly used surfaces
we recommend applying a quality paste wax which should be used on a regular basis to provide
additional protection from scratches and spills. How often you apply the wax depends on how
much wear the furniture receives. j

/]

Part List

WARNING

WIGHT CAPACITY

Top load Limit: 14 lbs

Drawer load Limit: 4 |bs

Shelf Load Limit : 11 Lbs

Warning : Do not stand on the product
Warning : Do not over torque bolts




Hardware List

HW1X18 HW2X18 HW3X15 HW4X4 HWA5X8 HWé6X4
‘ & &%
@ 6x32 MM @ 15x12 MM @ 8x32 MM @ 6x30 MM @7x32 MM @ 5x8.5 MM
HW7X8 HW8X2 HWoX12 HW10X1 HWI11X1 HW12X8
5>
@ 4x19 MM @ 4x10 MM @20 MM 246 MM 468 MM




Part List & HW

iece Description Qt Carton Call Piece Description Qty Carton call
p p y

1 Left Side Panel 1 10f1 HW1 Cambolt 18 10f1
2 Right Side Panel 1 10f1 HW2 Camlock 18 10f1
3 Top Panel 1 10f1 HW3 Wooden Dowel Big 15 10f1
4 Bottom Panel 1 10f1 HW4 Wooden Dowel Small 4 10f1
5 Left Front Pillar 1 10f1 HW5 Screw M7 x 32 mm 8 10f1
6 Right Front Pillar 1 10f1 HW6 Screw M5 x 12 mm 4 10f1
7 Top Support 1 10f1 HW?7 Screw M4 x 19 mm 8 10f1
8 Close 2 10f1 HWS8 Bolt M4 x 10 mm 2 10f1
9 Left Side Drawer 1 10f1 HW9 Cover Cap Sticker 12 10f1
10 Right Side Drawer 1 10f1 HW10 Mini Slide Runner 1 10f1
11 Back Drawer 1 10f1 HW11 List "H" 1 10f1
12 Front Drawer 1 10f1 HW12 Plastic Stopper 8 10f1
13 Base Drawer 1 10f1

14 Back Panel 2 10f1




PREPARATION

Before beginning assembly of product, make sure all part are present. Compare part with

part contents list and hardware contents list.
If any part is missing or damaged, do not attempt to assemble the product.
Estimated Assembly Time: 60 minutes.

®
L \

HW3

STEP1: Insert Cambolt (HW1) and Wooden Dowel Big (HW3)

into Right Slde Panel (2), Close (8).

STEP2: Attach Klose (8) into Right Side Panel (2) Secure With Screw M7 x 32 (HW5)
and tighten it using Screwdriver.

STEP3: Install the mini slide runner (HW10)
into position as shown in picture. Secure with screws M5x8,5mm (HW®6).

STEPA4: Insert Wooden Dowel Big (HW3) into Top Panel and Bottom Panel (3 & 4)




STEP5S: Attach Right Side Panel (2) into Top Panel and Bottom Panel (3 & 4)
Secure with Camlock (HW2) and tighten it using screwdriver.

i \\\W

HW3

STEPG6: Insert Cambolt (HW1) and Wooden Dowel Big (HW3)
into left Slde Panel (1), Close (8).

HW§

STEP7: Attach Close (8) into Right Side Panel (2) Secure With Screw M7 x 32 (HW5)
and tighten it using Screwdriver.

HW10x1 h HW6X]? BACK

123

FRONT ?HWéx] * HW10x1

STEPS: Install the mini slide runner (HW10)
into position as shown in picture. Secure with screws M5x8,5mm (HW®6).




STEP9: Insert Back panel 2x (14) and List "H" (HW11),then put Left side panel (1)
then tighten camlock (HW2) using screwdriver.

STEP10: Insert Cambolt (HW1) into Side Front Pillar (5 & 6),
Insert Wooden Dowel Small (HW4) into Top Support (7), Klose (8).

HW?2 |

STEP11: Attach Side Front Pillar (5 & 6) into Top Support (7)

STEP12: Attach Side Front Pillar (5 & 6) and Top Support (7)
into Side Panel (1 & 2) and tighten Camlock (HW2) using Screwdriver.




STEP13: Insert Cambolt (HW1) into Front Drawer (12).
Insert Wooden Dowel Big (HW3)into Side Drawers (9&10).
Drawer Back (11).

STEP14: Combine Side Drawers (9 & 10) into Front Drawer (12),

And tighten camlock (HW2) using screwdriver. Insert Drawer Base (13),
then put Drawer Back (11) with laminated face facing upward

then secure with Screw M7x32mm (HWS5).

\

PLEASE ENSURE THAT EACH OF
FOUR CORNERS OF THE CABINET
ARE SQUARE

L

STEP15: Insert the assembled drawer, Secure with Bolt M4x10 (HWS),
and tighten it using screwdriver. Next attach cover cap sticker (HW9)
to the panel that has lamination.

STEP16: Attach the plastic stopper (HW12),
to the back panel Secure with screw M4x19 mm (HW?7)
and tighten it using screwdriver.




STEP17: Assembly is completed.




	3D
	Drawing View199
	Drawing View200
	Drawing View398

	hardware
	Drawing View201
	Drawing View202
	Drawing View203
	Drawing View204
	Drawing View205
	Drawing View206
	Drawing View207
	Drawing View208
	Drawing View210
	Detail View AK (1 : 1.5)
	Drawing View213
	Drawing View214
	Drawing View215

	Part List & HW
	1
	Drawing View13
	Drawing View15
	Drawing View16
	Detail View C (1 : 2.8)
	Drawing View18
	Drawing View19
	Drawing View146
	Detail View V (1 : 4)
	Drawing View150
	Detail View X (1 : 3.7)
	Drawing View268
	Drawing View269
	Detail View AM (1 : 2.7)
	Drawing View271
	Drawing View275
	Drawing View276
	Drawing View277
	Drawing View278
	Detail View AN (1 : 2.5)
	Drawing View280
	Detail View AO (1 : 4)
	Drawing View282
	Drawing View283
	Drawing View284
	Drawing View285
	Detail View AP (1 : 2.5)
	Detail View AQ (1 : 2.5)
	Drawing View288
	Drawing View289
	Drawing View290
	Drawing View291
	Drawing View292
	Drawing View293
	Drawing View294
	Detail View AR (1 : 2.3)
	Drawing View296
	Drawing View297

	2
	Drawing View56
	Drawing View158
	Drawing View161
	Drawing View163
	Drawing View174
	Detail View AD (1 : 2)
	Drawing View176
	Drawing View177
	Detail View AE (1 : 3.5)
	Drawing View298
	Drawing View299
	Detail View AS (1 : 2.2)
	Drawing View302
	Detail View AT (1 : 3.6)
	Drawing View304
	Drawing View305
	Drawing View306
	Detail View AU (1 : 2.5)
	Detail View AV (1 : 2.5)
	Drawing View310
	Drawing View311
	Drawing View312
	Drawing View313
	Drawing View314
	Drawing View315
	Drawing View316
	Drawing View317
	Drawing View318
	Detail View AX (1 : 1.6)
	Drawing View322
	Drawing View323
	Detail View AY (1 : 3.7)
	Drawing View325
	Detail View AZ (1 : 2.5)
	Drawing View327
	Drawing View328
	Detail View BA (1 : 4)

	3
	Drawing View78
	Drawing View79
	Detail View M (1 : 1.4)
	Drawing View82
	Drawing View179
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View183
	Drawing View184
	Detail View AF (1 : 2.6)
	Drawing View186
	Drawing View187
	Detail View AG (1 : 4.2)
	Drawing View330
	Drawing View331
	Drawing View332
	Drawing View333
	Drawing View334
	Detail View BB (1 : 3)
	Drawing View336
	Drawing View339
	Drawing View341
	Drawing View342
	Detail View BC (1 : 2.3)
	Drawing View344
	Detail View BD (1 : 4.5)
	Drawing View346
	Drawing View393
	Detail View BN (1 : 2.3)
	Drawing View395
	Drawing View396
	Detail View BO (1 : 4.5)

	4
	Drawing View358
	Drawing View359
	Drawing View360
	Drawing View361
	Drawing View362
	Drawing View363
	Drawing View364
	Detail View BE (1 : 2.5)
	Drawing View366
	Detail View BF (1 : 2.8)
	Drawing View368
	Drawing View369
	Detail View BG (1 : 4.2)
	Drawing View371
	Drawing View372
	Drawing View373
	Detail View BI (1 : 2)
	Drawing View375
	Drawing View376
	Detail View BJ (1 : 4.5)
	Drawing View378
	Detail View BK (1 : 2.2)
	Drawing View380
	Detail View BL (1 : 4.5)
	Drawing View382
	Drawing View383
	Drawing View384
	Drawing View389
	Drawing View390

	5
	Drawing View391




